# **PRODUCT MONOGRAPH**

Rhodacine Indomethacin suppositories USP

100 mg

Nonsteroidal anti-inflammatory analgesic agent

Rhoxalpharma inc. 4600 Thimens boulevard Montreal, Quebec H4R 2B2 Control #: 093319

DATE OF PREPARATION: August 12, 2004

# PRODUCT MONOGRAPH

# Rhodacine Indomethacin suppositories USP

100 mg

# Nonsteroidal anti-inflammatory analgesic agent

# PHARMACEUTICAL / THERAPEUTIC CLASSIFICATION

Nonsteroidal anti-inflammatory analgesic agent

# ACTION AND CLINICAL PHARMACOLOGY

Indomethacin is a nonsteroidal anti-inflammatory drug with marked analgesic, and antipyretic properties. It has a unique chemical structure, which differentiates it from the salicylates, corticosteroids, phenylbutazone-like compounds and colchicine. Unlike corticosteroids, it has no effect on pituitary or adrenal function.

Indomethacin is a potent inhibitor of prostaglandin synthesis *in vitro*. Concentrations are reached during therapy which have been demonstrated to have an *in vivo* effect as well.

Although indomethacin does not alter the course of the underlying disease, it has been found effective to relieve pain, reduce fever, swelling and tenderness, and increase

mobility in patients with rheumatic diseases, including rheumatoid arthritis, ankylosing spondylitis, osteoarthritis and gout.

## Pharmacokinetics:

In man, indomethacin is readily absorbed, attaining peak plasma concentrations of about 1 and 2  $\mu$ g/mL at approximately 2 hours following single oral doses of 25 and 50 mg, respectively. Ninety percent of the orally administered indomethacin is absorbed within 4 hours. The suppository formulation is more rapidly and completely absorbed than the oral dose of indomethacin. Thus, Cmax after rectal administration is lower than after oral dosing. The mean half-life of indomethacin is estimated to be about 4.5 hours. With a typical therapeutic regimen of 25 or 50 mg t.i.d., the steady state plasma concentrations of indomethacin are on average 1.4 times those following the first dose.

Indomethacin exists in the plasma as the parent drug and its desmethyl, desbenzoyl, and desmethyl-desbenzoyl metabolites, all in the unconjugated form. About 60% of an oral dosage is recovered in urine as drug and metabolites (26% as indomethacin and its glucuronide), and 33% is recovered in feces (1.5% as indomethacin).

About 90 percent of indomethacin is bound to protein in plasma over the expected range of therapeutic plasma concentration.

# Comparative bioavailability of Rhodacine vs Indocid® 50 and 100 mg Indomethacin Suppositories:

A single dose comparative bioavailability study was conducted in order to evaluate the rate and extent of absorption of **Rhodacine** versus Indocid® 100 mg indomethacin suppositories. The study was conducted in 18 healthy adult male volunteers under fasting conditions; all subjects enrolled were able to complete the study. The results are summarized in Table 1.

# <u>TABLE 1</u> Summary Table of the Comparative Bioavailability Data of Rhodacine vs Indocid® 100 mg Indomethacin Suppositories

Parameter	Rhodacine		Indocid®		Ratio of means	
					(90% Cls)	
AUCt	12.34		13.73		90.6	
(µg.h/mL)	13.20	(34.5)	14.32	(27.1)	(80.4-102.1)	
AUCinf	13.45		15.16		89.2	
(µg.h/mL)	14.47	(35.2)	15.60	(26.1)	(77.2-103.2)	
C <sub>max</sub>	2.85		2.79		101.9	
(µg/mL)	2.95	(25.7)	2.89	(28.2)	(91.2-113.9)	
T <sub>max</sub>	1.64	(0.48)	1.67	(0.51)		
(h)						
T <sub>1/2</sub>	7.64	(4.51)	7.46	(4.66)		
(h)						

## Geometric mean Arithmetic mean (CV%)

For the  $T_{max}$  and  $T_{1/2}$  parameters the arithmetic means (and standard deviations) are indicated.

# **INDICATIONS AND CLINICAL USE**

**Rhodacine** (indomethacin) is not a simple analgesic, and its use should be limited to the conditions listed below, particularly those cases not responding to conservative measures.

Indomethacin has been found effective in the symptomatic treatment of:

- Selected cases of rheumatoid arthritis;
- Ankylosing (rheumatoid) spondylitis;
- Gout;
- Selected cases of severe osteoarthritis, including degenerative disease of the hip.

In these conditions **Rhodacine** may on occasion replace other commonly used agents such as corticosteroids, salicylates, phenylbutazone-like compounds and colchicine.

**Rhodacine** suppositories are for those patients in whom rectal administration is preferred.

# Rheumatoid arthritis:

**Rhodacine** may be used singly or in combination with other agents. However, it should not be used as a drug of first choice because of the adverse reactions that may occur with its use.

Best results (relief of pain, tenderness, swelling and stiffness) have been obtained in the acute episodes of the disease. However, in many patients with chronic rheumatoid arthritis, indomethacin will produce a significant lessening of pain and stiffness within 48 hours. In other patients, treatment must be continued longer before significant subjective relief or objective evidence of decreased joint swelling and tenderness occur. In some cases of chronic rheumatoid arthritis, it may be necessary to continue treatment for at least a month before concluding that it has not produced significant

benefit. Use of indomethacin may enable reduction of steroid dosage in patients receiving corticosteroids. In such instances, the steroid dosage should be reduced slowly.

# Ankylosing (rheumatoid) spondylitis:

Indomethacin frequently produces marked relief of pain and improved motion of the spine within 3 to 10 days.

# Osteoarthritis:

Indomethacin should be used in those cases of severe osteoarthritis which do not respond to treatment with other drugs such as the salicylates. In many cases prompt relief of pain is obtained.

# Degenerative joint disease (osteoarthritis) of the hip:

Indomethacin may be used to provide relief of pain and increased range of motion in patients with degenerative joint disease of the hip.

# <u>Gout:</u>

In acute attacks of gout, the response to indomethacin is usually rapid and often dramatic. Marked reduction of pain may be obtained within 2 to 4 hours. Tenderness and heat subside within 24 to 36 hours, and swelling decreases over a 3 to 5 day period.

## **CONTRAINDICATIONS**

The following are contraindications to the use of indomethacin:

- 1. Active peptic ulcer, a history of recurrent ulceration or active inflammatory disease of the gastrointestinal system.
- 2. Known or suspected hypersensitivity to the drug or other nonsteroidal antiinflammatory drugs. The potential for cross-reactivity between different NSAIDs must be kept in mind.

Indomethacin should not be used in patients with the complete or partial syndrome of nasal polyps, or in whom asthma, anaphylaxis, urticaria, rhinitis or other allergic manifestations are precipitated by ASA or other nonsteroidal antiinflammatory agents. Fatal anaphylactoid reactions have occurred in such individuals. As well, individuals with the above medical problems are at risk of a severe reaction even if they have taken NSAIDs in the past without any adverse effects.

- 3. Significant hepatic impairment or active liver disease.
- 4. Severely impaired or deteriorating renal function [creatinine clearance <30 mL/min (0.5 mL/sec.)]. Individuals with lesser degrees of renal impairment are at risk of deterioration of their renal function when prescribed NSAIDs and must be monitored.</p>
- 5. Indomethacin is not recommended for use with other NSAIDs because of the absence of any evidence demonstrating synergistic benefits and the potential for additive side effects.
- 6. Indomethacin suppositories are contraindicated in subjects with a recent history of rectal bleeding or proctitis.

### WARNINGS

#### **Gastrointestinal system (GI):**

Serious GI toxicity, such as peptic ulceration, perforation and gastrointestinal bleeding, <u>sometimes severe and occasionally fatal</u> can occur at any time, with or without symptoms in patients treated with nonsteroidal anti-inflammatory drugs (NSAIDs) including indomethacin.

Minor upper GI problems, such as dyspepsia, are common, usually developing early in therapy. Physicians should remain alert for ulceration and bleeding in patients treated with nonsteroidal anti-inflammatory drugs, even in the absence of previous GI tract symptoms.

In patients observed in clinical trials of such agents, symptomatic upper GI ulcers, gross bleeding, or perforation appear to occur in approximately 1% of patients treated for 3-6 months and in about 2-4% of patients treated for one year. The risk continues beyond one year and possibly increases.

The incidence of these complications increases with increasing dose.

**Rhodacine** should be given under close medical supervision to patients prone to gastrointestinal tract irritation, particularly those with a history of peptic ulcer, diverticulosis or other inflammatory disease of the gastrointestinal tract such as ulcerative colitis and Crohn's disease. In these cases, the physician must weigh the benefits of treatment against the possible hazards.

Physicians should inform patients about the signs and/or symptoms of serious GI toxicity and instruct them to contact a physician immediately if they experience persistent dyspepsia or other symptoms or signs suggestive of gastrointestinal ulceration or bleeding.

Because serious GI tract ulceration and bleeding can occur without warning symptoms, physicians should follow chronically treated patients by checking their hemoglobin periodically and by being vigilant for the signs and symptoms of ulceration and bleeding and should inform the patients of the importance of this follow-up.

If ulceration is suspected or confirmed, or if GI bleeding occurs, **Rhodacine** should be discontinued immediately, appropriate treatment instituted and the patient monitored closely.

No studies, to date, have identified any group of patients <u>not</u> at risk of developing ulceration and bleeding. A prior history of serious GI events and other factors such as excess alcohol intake, smoking, age, female gender and concomitant oral steroid and anti-coagulant use have been associated with increased risk.

Studies to date show that all NSAIDs can cause GI tract adverse events. Although existing data does not clearly identify differences in risk between various NSAIDs, this may be shown in the future.

## Use in the elderly:

Patients older than 65 years and fragile or debilitated patients are most susceptible to a variety of adverse reactions from nonsteroidal anti-inflammatory drugs (NSAIDs); the incidence of these adverse reactions increases with dose and duration of treatment. In addition, these patients are less tolerant to ulceration and bleeding. Most reports of fatal GI events are in this population. Older patients are also at risk of lower esophageal ulceration and bleeding.

For such patients, consideration should be given to a starting dose lower than the one usually recommended, with individual adjustment when necessary and under close supervision. See "Precautions" for further advice.

### Cross sensitivity:

Patients sensitive to any one of the nonsteroidal anti-inflammatory drugs may also be sensitive to any of the other NSAIDs.

### Aseptic meningitis:

In occasional cases, with some NSAIDs, the symptoms of aseptic meningitis (stiff neck, severe headaches, nausea and vomiting, fever or clouding of consciousness) have been observed. Patients with autoimmune disorders (systemic lupus erythematosus, mixed connective tissues diseases, etc.) seem to be pre-disposed. Therefore, in such patients the physician must be vigilant to the development of this complication.

## Use in pregnancy, labour and lactation:

The known effects of drugs of this class on the human fetus during the third trimester of pregnancy are closure of the ductus arteriosis, platelet dysfunction with resultant bleeding, renal dysfunction or failure with oligohydramnios, gastrointestinal bleeding or perforation and myocardial degenerative changes.

Administration of indomethacin is therefore not recommended during pregnancy or in nursing mothers.

#### Use in children:

The drug should not be prescribed for children as safe conditions for use have not been established. In a few cases of severe juvenile rheumatoid arthritis, where indomethacin was given along with other drugs, severe reactions, including fatalities, were reported.

#### Others:

Occupational hazards: Patients should be warned that they may experience dizziness and in this event should not operate motor vehicles and should avoid potentially dangerous activities which require alertness. Indomethacin should be used with caution in patients with psychiatric disturbances, epilepsy, or parkinsonism, since it may, in some instances, aggravate these conditions.

#### PRECAUTIONS

#### Gastrointestinal system:

There is no definitive evidence that the concomitant administration of histamine  $H_2$ -receptor antagonists and/or antacids will either prevent the occurrence of gastrointestinal side effects or allow the continuation of indomethacin therapy when and if these adverse reactions appear.

Indomethacin, both capsules and suppositories, should be used with caution because of the gastrointestinal reactions which may occur. The gastrointestinal effects may be decreased by giving the oral formulations of the drug immediately after meals, with food or with antacids. The risk of continuing therapy with indomethacin in the face of such symptoms must be weighed against the possible benefits to the individual patient. Indomethacin suppositories should be given with caution to patients with any anal or rectal pathology.

Studies in normal subjects with radioactive chromate-tagged red blood cells indicate that large doses of indomethacin (50 mg four times a day) produce less fecal blood loss than average doses of acetylsalicylic acid (600 mg 4 times a day). Indomethacin however may cause single or multiple ulceration of the stomach, duodenum, or small and large intestine. There have been reports of severe bleeding and cases of perforation, with a few fatalities. Patients may also develop gastrointestinal bleeding with no obvious ulcer formation. If gastrointestinal bleeding occurs, the drug should be discontinued. In many patients with peptic ulceration, a history of a previous ulcer was present or they were on concomitant steroids, salicylates or phenylbutazone. A possible potentiation of the ulcerogenic effect of these drugs cannot be ruled out at present. In some patients there was no history of a previous ulcer and other drug were not being given. As a result of obvious or occult gastrointestinal bleeding some patients may manifest anemia. For this reason appropriate blood determinations are recommended periodically.

#### **Renal function:**

Long term administration of nonsteroidal anti-inflammatory drugs to animals has resulted in renal papillary necrosis and other abnormal renal pathology. In humans, there have been reports of acute interstitial nephritis with hematuria, proteinuria, and occasionally nephrotic syndrome.

A second form of renal toxicity has been seen in patients with prerenal conditions leading to the reduction in renal blood flow or blood volume, where the renal prostaglandins have a supportive role in the maintenance of renal perfusion. In these patients, administration of a nonsteroidal anti-inflammatory drugs may cause a dose dependent reduction in prostaglandin formation and may precipitate overt renal decompensation. Patients at greatest risk of this reaction are those with impaired renal function, heart failure, liver dysfunction, those taking diuretics, and the elderly. Discontinuation of nonsteroidal anti-inflammatory therapy is usually followed by recovery to the pretreatment state.

Indomethacin and its metabolites are eliminated primarily by the kidneys; therefore, the drug should be used with great caution in patients with impaired renal function. In these cases, utilization of lower doses of indomethacin should be considered and patients carefully monitored.

During long-term therapy kidney function should be monitored periodically.

Increases in serum potassium concentration, including hyperkalemia, have been reported, even in some patients without renal impairment. In patients with normal renal function, these effects have been attributed to a hyporeninemic-hypoaldosteronism state (see Drug interactions).

Since indomethacin is eliminated primarily by the kidneys, patients with significantly impaired renal function should be closely monitored; a lower daily dosage should be used to avoid excessive drug accumulation.

# Genitourinary tract:

Some NSAIDs are known to cause persistent urinary symptoms (bladder pain, dysuria, urinary frequency), hematuria or cystitis. The onset of these symptoms may occur at any time after the initiation of therapy with an NSAID. Some cases have become severe on continued treatment. Should urinary symptoms occur, treatment with indomethacin <u>must be stopped immediately</u> to obtain recovery. This should be done before any urological investigations or treatments are carried out.

# Hepatic function:

As with other nonsteroidal anti-inflammatory drugs (NSAIDs), borderline elevations of one or more liver function tests may occur in up to 15% of patients. These abnormalities may progress, may remain essentially unchanged, or may be transient with continued therapy. Significant (3 times the upper limit of normal) elevations of SGPT (ALT) or SGOT (AST) occurred in controlled clinical trials in less than 1% of patients receiving therapy with nonsteroidal anti-inflammatory drugs. A patient with symptoms and/or signs suggesting liver dysfunction, or in whom an abnormal liver test has occurred, should be evaluated for evidence of the development of more severe hepatic reaction while on therapy with this drug. Severe hepatic reactions including jaundice and cases of fatal hepatitis have been reported with nonsteroidal antiinflammatory drugs.

Although such reactions are rare, if abnormal liver tests persist or worsen, if clinical signs and symptoms consistent with liver disease develop, or if systemic manifestations occur (e.g. eosinophilia, rash, etc.), this drug should be discontinued.

During long-term therapy, liver function tests should be monitored periodically. If there is a need to prescribe this drug in the presence of impaired liver function, it must be done under strict observation.

### Fluid and electrolyte balance:

Fluid retention and edema have been observed in patients treated with indomethacin. Therefore, as with many other nonsteroidal anti-inflammatory drugs, the possibility of precipitating congestive heart failure in elderly patients or those with compromised cardiac function should be borne in mind. Indomethacin should be used with caution in patients with heart failure, hypertension or other conditions predisposing to fluid retention.

With nonsteroidal anti-inflammatory treatment there is a potential risk of hyperkalemia, particularly in patients with conditions such as diabetes mellitus or renal failure; elderly patients; or in patients receiving concomitant therapy with  $\beta$ -adrenergic blockers, angiotensin converting enzyme inhibitors or some diuretics. Serum electrolytes should be monitored periodically during long-term therapy, especially in those patients who are at risk.

## Hematology:

Drugs inhibiting prostaglandin biosynthesis do interfere with platelet function to varying degrees; therefore, patients who may be adversely affected by such an action should be carefully observed when indomethacin is administered.

Blood dyscrasias (such as neutropenia, leukopenia, thrombocytopenia, aplastic anemia and agranulocytosis) associated with the use of nonsteroidal anti-inflammatory drugs are rare, but could occur with severe consequences.

Indomethacin, like other nonsteroidal anti-inflammatory agents, can inhibit platelet aggregation. This effect is of shorter duration than that seen with ASA and usually disappears within 24 hours after discontinuation of indomethacin. Indomethacin has been shown to prolong bleeding time (but within the normal range) in normal subjects. Because this effect may be exaggerated in patients with underlying hemostatic defects, indomethacin should be used with caution in persons with coagulation defects.

# Infection:

In common with other anti-inflammatory drugs, indomethacin may mask the usual signs of infection.

# **Ophthalmology**:

Blurred and/or diminished vision has been reported with the use of indomethacin and other nonsteroidal anti-inflammatory drugs. If such symptoms develop, this drug should be discontinued and an ophthalmologic examination performed; ophthalmic examination should be carried out at periodic intervals in any patient receiving this drug for an extended period of time.

# Central nervous system:

Some patients may experience drowsiness, dizziness, vertigo, insomnia or depression with the use of indomethacin. If patients experience these side effects, they should exercise caution in carrying out activities that require alertness.

Headaches may occur, usually early in treatment with indomethacin. If headaches persist despite dosage reduction, therapy with indomethacin should be discontinued (see Warnings).

## Hypersensitivity reactions:

Patients should be followed carefully to detect unusual manifestations of drug sensitivity, and since advancing years appear to increase the possibility of adverse reactions, indomethacin should be used with greater care in the elderly.

## **Drug interactions:**

# Acetylsalicylic acid (ASA) or other NSAIDs:

The use of indomethacin in addition to any other NSAID, including those over the counter ones (such as ASA and ibuprofen) is not recommended due to the possibility of additive side effects.

Controlled clinical studies have shown that the combined used of indomethacin and acetylsalicylic acid does not produce any greater therapeutic effect than the use of indomethacin alone. Furthermore, in one of these clinical studies, the incidence of gastrointestinal side effects was significantly increased with combined therapy.

In a study in normal volunteers, it was found that chronic concurrent administration of 3.6 g of ASA/day decreases indomethacin blood levels approximately 20%.

### Digoxin:

Indomethacin given concomitantly with digoxin has been reported to increase the serum concentration and prolong the half-life of digoxin. Therefore, when indomethacin and digoxin are used concomitantly, serum digoxin levels should be closely monitored.

### Anticoagulants:

Numerous studies have shown that the concomitant use of NSAIDs and anticoagulants increases the risk of GI adverse events such as ulceration and bleeding.

Because prostaglandins play an important role in hemostasis, and NSAIDs affect platelet function, concurrent therapy of indomethacin with warfarin requires close monitoring to be certain that no change in anticoagulant dosage is necessary.

Clinical studies have shown that indomethacin did not influence the hypoprothrombinemia produced by the use of anticoagulants in patients and in normal subjects. However, when any additional drug, including indomethacin is added to the treatment of patients on anticoagulant therapy, the patient should be observed closely for alterations of the prothrombin time.

## Oral hypoglycemics:

Indomethacin and hypoglycemic agents should not be used concomitantly.

# **Diuretics:**

In some patients, the administration of indomethacin can reduce the diuretic, natriuretic, and antihypertensive effects of loop, potassium-sparing, and thiazide diuretics. Therefore, when indomethacin and diuretics are used concomitantly, the patient should be observed closely to determine if the desired effect of the diuretic is obtained.

Indomethacin reduces basal plasma renin activity (PRA), as well as those elevations of PRA induced by furosemide administration, or salt or volume depletion. These facts should be considered when evaluating plasma renin activity in hypertensive patients.

It has been reported that the addition of triamterene to a maintenance schedule of indomethacin resulted in reversible acute renal failure in two of four healthy volunteers. Indomethacin and triamterene should not be administered together.

Indomethacin and potassium-sparing diuretics each may be associated with increased serum potassium levels. The potential effects of indomethacin and potassium-sparing diuretics on potassium kinetics and renal function should be considered when these agents are administered concurrently.

Most of the above effects concerning diuretics have been attributed, at least in part, to mechanisms involving inhibition of prostaglandin synthesis by indomethacin.

# Anti-hypertensives:

Co-administration of indomethacin and some anti-hypertensive agents has resulted in an attenuation of the latter's hypotensive effect acutely, due at least in part to indomethacin's inhibition of prostaglandin synthesis. Caution should be exercised when considering the addition of indomethacin to the regimen of a patient taking one of the following anti-hypertensive agents; an alpha-adrenergic blocking agent (such as prazosin), an angiotensin converting enzyme inhibitor (such as captopril or lisinopril), a beta-adrenergic blocking agent, a diuretic (see Diuretics), or hydralazine. A decrease in the antihypertensive effect of beta-adrenergic receptor blocking agents by nonsteroidal anti-inflammatory drugs including indomethacin has been reported. Therefore, when using a beta blocking agent to treat hypertension, patients should be observed carefully in order to confirm that the desired therapeutic effect has been obtained.

#### Glucocorticoids:

Numerous studies have shown that the concomitant use of NSAIDs and oral glucocorticoids increases the risk of GI side effects such as ulceration and bleeding. This is especially the case in older (>65 years of age) individuals.

### Methotrexate:

Caution should be used if indomethacin is administered simultaneously with methotrexate. Indomethacin has been reported to decrease the tubular secretion of methotrexate and to potentiate toxicity.

#### Lithium:

Indomethacin 50 mg t.i.d. produced a clinically relevant elevation of plasma lithium and reduction in renal lithium clearance in psychiatric patients and normal subjects with steady state plasma lithium concentrations. This effect has been attributed to inhibition of prostaglandin synthesis resulting in renal vasoconstriction and decreased lithium excretion. As a consequence, when indomethacin and lithium are given concomitantly, the patient should be carefully observed for signs of lithium toxicity. (Read the product monographs for the appropriate lithium preparation before use of such concomitant therapy). In addition, the frequency of monitoring serum lithium concentration should be increased at the outset of such combination drug treatment.

## Protein bound drugs:

Indomethacin is extensively (99%) protein bound to human serum albumin and may compete for binding sites with drugs such as sulfonamides, oral hypoglycemic agents,

phenytoin or lithium. Although no significant interaction has been documented, patients with such combination therapy should be monitored.

### Platelet adhesion:

Indomethacin decreases platelet adhesion and aggregation. Therefore, it can prolong bleeding time by approximately 3 to 4 minutes from baseline values. There is no significant change in platelet count, prothrombin time, partial thromboplastin time, or thrombin time.

The following interactions have not been documented with every NSAID. However, they have been reported with several of these medications and should be considered potential precautions to the use of any NSAID, especially with chronic administration.

### Acetaminophen:

Prolonged concurrent use of acetaminophen with an NSAID may increase the risk of adverse renal effects; it is recommended that patients be under close medical supervision while receiving such combined therapy.

#### Alcohol:

Concurrent use of alcohol with an NSAID may increase the risk of gastrointestinal side effects, including ulceration or hemorrhage.

## Colchicine:

Concurrent use of colchicine with an NSAID may increase the risk of gastrointestinal ulceration or hemorrhage. Inhibition of platelet aggregation by NSAIDs, added to colchicine's effects on blood clotting mechanisms, may increase the risk of bleeding at sites other than the gastrointestinal tract.

## Oral antidiabetic agents:

NSAIDs may increase the hypoglycemic effect of <u>oral antidiabetic agents</u> because prostaglandins are directly involved in regulatory mechanisms of glucose metabolism

and possibly because of displacement of the oral antidiabetic from serum proteins. Dosage adjustments of the antidiabetic agent may be necessary.

#### Potassium supplements:

Concurrent use of potassium supplements may increase the risk of gastrointestinal side effects, including ulceration or hemorrhage.

#### Valproic acid:

Valproic acid may cause hypoprothrombinemia. In addition, it may inhibit platelet aggregation. Concurrent use with an NSAID may increase the risk of bleeding because of additive interference with platelet function and the potential occurrence of NSAID-induced gastrointestinal ulceration or hemorrhage.

#### Other Drugs Interactions:

#### Cyclosporine:

Administration of nonsteroidal anti-inflammatory drugs concomitantly with cyclosporine has been associated with an increase in cyclosporine-induced toxicity, possibly due to decreased synthesis of renal prostacyclin. NSAIDs should be used with caution in patients taking cyclosporine, and renal function should be monitored carefully.

#### Diflunisal:

The combined use of indomethacin and diflunisal has been associated with fatal gastrointestinal hemorrhage. The co-administration of diflunisal and indomethacin results in an increase of about 30 to 35% in indomethacin plasma levels and a concomitant decrease in renal clearance of indomethacin and its conjugate. Therefore, indomethacin and diflunisal should not be used concomitantly.

#### Probenecid:

When indomethacin is given to patients receiving probenecid, the plasma levels of indomethacin are likely to be increased. Therefore, a lower total daily dosage of

indomethacin may produce a therapeutic effect. When increases in the dose of indomethacin are made under these circumstances, they should be made cautiously and in small increments.

#### Phenylpropanolamine:

Hypertensive crises have been reported due to oral phenylpropanolamine alone and rarely to phenylpropanolamine given with indomethacin. This additive effect is probably due at least in part to indomethacin's inhibition of prostaglandin synthesis. Caution should be exercised when indomethacin and phenylpropanolamine are administered concomitantly.

#### Clinical laboratory tests:

False-negative results in the dexamethasone suppression test (DST) in patients being treated with indomethacin have been reported. Thus, results of the DST should be interpreted with caution in these patients.

#### **ADVERSE REACTIONS**

The most common adverse reactions encountered with nonsteroidal anti-inflammatory drugs are gastrointestinal, of which peptic ulcer, with or without bleeding, is the most severe. Fatalities have occurred, particularly in the elderly.

The following adverse reactions for capsules have been arranged into 2 groups: (1) incidence greater than 1%; and (2) incidence less than 1%. The incidence for group (1) was obtained from 33 double-blind controlled clinical trials reported in the literature (1092 patients). The incidence for group (2) was based on reports in clinical trials, in the literature, and on voluntary reports since marketing. The probability of a causal relationship exists between indomethacin and these adverse reactions, some of which have been reported only rarely.

In control clinical trials, the incidence of adverse reactions to indomethacin SR capsule and equal 24-hour doses of indomethacin capsules were similar.

The adverse reactions reported with indomethacin capsules may occur with use of the suppositories. In addition, rectal irritation and tenesmus have been reported in patients who have received the suppositories.

**Gastrointestinal:** Incidence >1%: Nausea\* with or without vomiting; dyspepsia\* (including indigestion, heartburn and epigastric pain); diarrhea; abdominal distress or pain; constipation.

**Incidence** < 1%: Anorexia; bloating (includes distension); flatulence; peptic ulcer; gastroenteritis; rectal bleeding; proctitis; single and multiple ulcerations, including perforation and hemorrhage of the esophagus, stomach, duodenum or small and large intestines; intestinal ulceration associated with stenosis and obstruction; gastrointestinal bleeding without obvious ulcer formation and perforation of pre-existing sigmoid lesions (diverticulum, carcinoma, etc.); development of ulcerative colitis and regional ileitis; ulcerative stomatitis; toxic hepatitis and jaundice (some fatal cases have been reported).

**Central nervous system: Incidence** >**1%:** Headache; dizziness\*; vertigo; somnolence; depression and fatigue (including malaise and listlessness).

**Incidence** < 1%: Anxiety (includes nervousness); muscle weakness; involuntary muscle movements; insomnia; muzziness; psychic disturbances including psychotic episode; mental confusion; drowsiness, lightheadedness; syncope; paresthesia; aggravation of epilepsy and parkinsonism; depersonalization; coma; peripheral neuropathy; convulsions; dysarthria.

**Dermatologic: Incidence >1%:** None.

**Incidence <1%:** Pruritus; rash; urticaria; petechiae or ecchymosis; exfoliative dermatitis; erythema nodosum; loss of hair; Stevens-Johnson syndrome; erythema multiforme; toxic epidermal necrolysis.

### Cardiovascular: Incidence >1%: None.

**Incidence <1%**: Hypertension; hypotension; tachycardia; chest pain; congestive heart failure; arrhythmia; palpitations.

## **Special Senses: Incidence >1%:** Tinnitus.

**Incidence <1%:** Ocular-corneal deposits and retinal disturbances including those of the macula, have been reported in some patients on prolonged therapy with indomethacin; blurred vision, diplopia; hearing disturbances, deafness.

### Hematologic: Incidence >1%: None.

**Incidence <1%:** Leukopenia; bone marrow depression; anemia secondary to obvious or occult gastrointestinal bleeding; aplastic anemia; hemolytic anemia; agranulocytosis; thrombocytopenic purpura; disseminated intravascular coagulation.

#### Genitourinary: Incidence >1%: None.

**Incidence** <1%: Hematuria; vaginal bleeding; proteinuria; nephrotic syndrome; interstitial nephritis; BUN elevation; renal insufficiency, including renal failure.

## Hypersensitivity: Incidence >1%: None.

**Incidence <1%:** Acute anaphylaxis; acute respiratory distress; rapid fall in blood pressure resembling a shock-like state; angioedema; dyspnea; asthma; purpura; angiitis; pulmonary edema.

## Metabolic: Incidence >1%: None.

**Incidence** <1%: Edema; weight gain; fluid retention; flushing or sweating; hyperglycemia; glycosuria; hyperkalemia.

#### Miscellaneous: Incidence >1%: None.

**Incidence <1%:** Epistaxis; breast changes, including enlargment and tenderness, or gynecomastia.

\*Reactions occurring in 3 to 9% of patients treated with indomethacin. (Those reactions occurring in less than 3% of the patients are unmarked.)

The following local adverse reactions have been associated with the use of indomethacin suppositories: tenesmus, proctitis, rectal bleeding, burning, pain, discomfort and itching.

The following additional side effects have been reported; however a causal relationship to therapy with indomethacin has not been established.

Cardiovascular: thrombophlebitis.

Hematologic: Although there have been several reports of leukemia, the supporting information is weak.

Genitourinary: urinary frequency.

Body System	Frequency of Adverse Reactions			
	Frequent (Incidence >1%)	Rare (Incidence <1%)		
Gastrointestinal	Nausea* with or without vomiting; dyspepsia*(including indigestion, heartburn and epigastric pain), diarrhea, abdominal distress or pain, constipation.	Anorexia; bloating (including distention); flatulence; peptic ulcer; gastroenteritis; rectal bleeding; proctitis; single and multiple ulcerations, including perforation and hemorrhage of the esophagus, stomach, duodenum or small or large intestines; intestinal ulceration associated with stenosis and obstruction; gastrointestinal bleeding without obvious ulcer formation and perforation of pre-existing sigmoid lesions (diverticulum, carcinoma, etc.); development of ulcerative colitis and regional ileitis; ulcerative stomatitis; toxic hepatitis and jaundice (some fatal cases have been reported).		
CNS	Headache; dizziness*; vertigo; somnolence; depression and fatigue (including malaise and listlessness).	Anxiety (includes nervousness); muscle weakness; involuntary muscle movements; insomnia; muzziness; psychic disturbances including psychotic episode; mental confusion; drowsiness; lightheadedness; syncope; paresthesia; aggravation of epilepsy and parkinsonism; depersonalization; coma; peripheral neuropathy; convulsions; dysarthria.		
Dermatologic	None.	Pruritus; rash; urticaria; petechiae or ecchymosis; exfoliative dermatitis; erythema nodosum; loss of hair; Stevens-Johnson syndrome; erythema multiforme; toxic epidermal necrolysis.		
Cardiovascular	None.	Hypertension; hypotension; tachycardia; chest pain; congestive heart failure; arrhythmia; palpitations.		
Special Senses	Tinnitus.	Ocular-corneal deposits and retinal disturbances including those of the macula, have been reported in some patients on prolonged therapy with indomethacin; blurred vision; diplopia; hearing disturbances; deafness.		
Hematologic	None.	Leukopenia; bone marrow depression; anemia secondary to obvious or occult gastrointestinal bleeding; aplastic anemia; hemolytic anemia; agranulocytosis; thrombocytopenic purpura; disseminated intravascular coagulation.		

 Table 1: Tabulation of Frequency of Adverse Reactions

Body System	Frequency of Adverse Reactions			
	Frequent (Incidence >1%)	Rare (Incidence <1%)		
Genitourinary	None.	Hematuria; vaginal bleeding; proteinuria; nephrotic syndrome; interstitial nephritis; BUN elevation; renal insufficiency, including renal failure.		
Hypersensitivity	None.	Acute anaphylaxis; acute respiratory distress; rapid fall in blood pressure resembling a shock-like state; angioedema; dyspnea; asthma; purpura; angiitis; pulmonary edema.		
Metabolic	None.	Edema; weight gain; fluid retention; flushing or sweating; hyperglycemia; glycosuria; hyperkalemia.		
Miscellaneous	None.	Epistaxis; breast changes, including enlargement and tenderness or gynecomastia.		

\*Reactions occurring in 3 to 9% of patients treated with indomethacin. (Those reactions occurring in less than 3% of the patients are unmarked).

# SYMPTOMS AND TREATMENT OF OVERDOSAGE

Relatively little experience is available recording overdosage with indomethacin. Nausea, vomiting, intense headache, dizziness, mental confusion, disorientation, or lethargy may be observed. There have been reports of paresthesias, numbness, and convulsions. Signs of gastrointestinal hemorrhage could appear but have not been reported following the acute ingestion of large amounts of indomethacin accidentally or intentionally.

## Treatment of overdosage:

Symptomatic and supportive treatment include emptying the stomach as quickly as possible by emesis or lavage if the ingestion is recent. If vomiting has not occurred spontaneously, the patient should be induced to vomit with syrup of ipecac. If the patient is unable to vomit, gastric lavage should be performed. Once the stomach has been emptied, 25 or 50 g of activated charcoal may be given. Depending on the condition of the patient, close medical observation and nursing care may be required.

The patient should be followed for several days because gastrointestinal ulceration and hemorrhage have been reported as adverse reactions of indomethacin. Use of antacids may be helpful.

# **DOSAGE AND ADMINISTRATION**

Rhodacine is available in the following dosage form: Rectal suppositories : 100 mg

Rhodacine suppositories are intended to supplement therapy using oral dosage forms of indomethacin.

In chronic disorders, treatment should be started with a dosage of 25 mg two or three times a day. By starting therapy with low dosage, increased gradually when necessary, maximum benefit will be produced with fewer adverse reactions.

Always give indomethacin with food, immediately after meals, or with antacids to reduce gastric irritation.

As with all drugs, the lowest possible effective dose should be utilized for each individual patient.

The drug should not be prescribed for children because safe conditions for use have not been established.

Since advancing years appear to increase the possibility of adverse reactions, indomethacin should be used with greater care in the elderly.

## Adult dosage recommendations:

Rheumatoid arthritis and ankylosing (rheumatoid) spondylitis:

Initial dosage: 25 mg two or three times a day. If the response is not adequate, increase the daily dosage by 25 mg at about weekly intervals until a satisfactory

response is obtained or a dosage of 150 to 200 mg per day is reached. If a satisfactory response is not obtained with 200 mg a day, larger doses probably will not be effective.

If adverse reactions develop as the dosage is increased, reduce the dosage to a tolerated level and maintain this for 3 to 4 weeks. If an adequate response has not been obtained, gradually increase the daily dosage by 25 mg at about weekly intervals to 150 to 200 mg daily.

For patients with acute rheumatoid arthritis or with acute flares of chronic rheumatoid arthritis, increase the dosage daily by 25 mg until a satisfactory response is obtained or a total daily dosage of 150 to 200 mg is reached. If adverse effects develop as the dosage is increased, the dosage should be reduced to a tolerated level for 2 or 3 days, and then, gradually increased by 25 mg every few days as tolerated. After the acute phase is under control, it is often possible to reduce the daily dosage gradually to 75 to 100 mg.

## Reduction of steroid dosage:

Use of indomethacin often will permit a gradual reduction of steroid dosage by 25 to 50 percent. In some patients, steroids can be slowly discontinued over a period of several weeks or months. The usual precautions should be observed in withdrawing steroids.

## Severe osteoarthritis and degenerative joint disease of the hip:

Initial dosage: 25 mg two or three times a day. If the response is not adequate, increase the daily dosage by 25 mg at about weekly intervals until a satisfactory response is obtained or a dosage of 150 to 200 mg a day is reached. If a satisfactory response is not obtained with 200 mg a day, larger doses will probably not be effective.

If adverse reactions develop as the dosage is increased, reduce the dosage to a tolerated level and maintain this for 3 to 4 weeks. If an adequate response has not then been obtained, gradually increase the daily dosage by 25 mg at about weekly intervals to 150 to 200 mg daily.

# Gout:

**To control acute attacks**: 50 mg three times a day until all signs and symptoms subside. Definite relief of pain has been reported within 2 to 4 hours. Tenderness and heat usually subside in 24 to 36 hours, and swelling gradually disappears in 3 to 5 days.

# Use of Alternate Dosage Forms

# Rhodacine suppositories:

The recommended dosage is 100 to 200 mg daily and should be individually adjusted to the patient's response and tolerance. Daily dose of 100 mg can be given as 50 mg twice daily or as 100 mg at night. Doses higher than 100 mg must be given on a twice daily schedule.

# Combined administration:

One 50 mg or 100 mg suppository at bedtime, supplemented the following day by 25 mg capsules as needed up to a total of 150 mg to 200 mg of indomethacin. The total daily dose of indomathacin (capsules and suppositories) should not exceed 200 mg.

## CHILDREN:

**Rhodacine** should not be prescribed for children because safe conditions for use have not been established (See Warnings).

### PHARMACEUTICAL INFORMATION

Proper name:

Indomethacin

Chemical name:

1-(4-chlorobenzoyl)-5-methoxy-2-methyl-1H-indole-3-acetic acid

Structural formula:



Molecular weight: 357.81

Physical form:

Pale yellow to yellow-tan, crystalline powder, having no more than a slight odor.

Solubility: Soluble in acetone, castor oil. Practically insoluble in water; sparingly soluble in alcohol, in chloroform and in ether.

pKa:

Melting point: 158-162°C

4.5

Composition: Each **Rhodacine** (indomethacin) suppository contains 100 mg indomethacin. Non-medicinal ingredients in alphabetical

order: Butylated hydroxyanisole, butylated hydroxytoluene, EDTA, glycerin, polyethylene glycol and sodium chloride.

# Stability and storage

<u>recommendations</u>: Rhodacine (indomethacin) 100 mg suppositories should be stored below 30°C. Protect from light and elevated humidity. Keep away from excessive heat. Preserve in well-closed containers, at controlled room temperature.

## **AVAILABILITY AND STORAGE**

**Rhodacine** suppositories are available in 100 mg strengths. They are torpedo-shaped, smooth surfaced and yellowish-white in colour. They should be stored below 30°C. Protect from light and elevated humidity. Keep away from excessive heat. Preserve in well-closed containers, at controlled room temperature. Available in boxes of 30 suppositories.

### **INFORMATION TO THE PATIENT**

**Rhodacine** (indomethacin), which has been prescribed to you by your physician, is one of a large group of nonsteroidal anti-inflammatory drugs (also called NSAIDs) and is used to treat the symptoms of certain types of arthritis such as rheumatoid arthritis, ankylosing spondylitis, gout and selected cases of osteoarthritis, including degenerative disease of the hip. It helps to relieve joint pain, swelling, stiffness and fever by reducing the production of certain substances (prostaglandins) and by helping to control inflammation. NSAIDs do not cure arthritis, but they promote suppression of the inflammation and the tissue damaging effects resulting from this inflammation. This medicine will help you only as long as you continue to take it.

You should take **Rhodacine** (indomethacin) only as directed by your physician. Do not take more of it, do not take it more often and do not take it for a longer period of time than your physician ordered. Taking too much of any of these medicines may increase the chance of unwanted effects, especially if you are an elderly patient.

Be sure to take **Rhodacine** (indomethacin) regularly as prescribed. In some types of arthritis, up to two weeks may pass before you feel the full effects of this medicine. During treatment, your physician may decide to adjust the dosage according to your response to the medication.

## STOMACH UPSET IS ONE OF THE COMMON PROBLEMS WITH NSAIDS:

To lessen stomach upset, take this medicine immediately after a meal or with food or milk. Also, you should remain standing or sitting upright (i.e. do not lie down) for about 15 to 30 minutes after taking the medicine. This helps to prevent irritation that may lead to trouble swallowing. If stomach upset (indigestion, nausea, vomiting, stomach pain or diarrhea) occurs and continues, contact your physician.

Do not take ASA (acetylsalicylic acid), ASA-containing compounds or other drugs used to relieve symptoms of arthritis while taking **Rhodacine** (indomethacin) unless directed to do so by your physician.

If you are prescribed this medication for use over a long period of time, your physician will check your health during regular visits to assess your progress and to ensure that this medicine is not causing unwanted effects.

# **ALWAYS REMEMBER:**

# THE RISKS OF TAKING THIS MEDICATION MUST BE WEIGHED AGAINST THE BENEFITS IT WILL HAVE.

# BEFORE TAKING THIS MEDICATION TELL YOUR PHYSICIAN AND PHARMACISTS IF YOU:

- or a family member are allergic to or have had a reaction to indomethacin or other anti-inflammatory drugs (such as acetylsalicylic acid (ASA), diclofenac, diflunisal, fenoprofen, fluriprofen, ibuprofen, ketoprofen, mefenamic acid, piroxicam, tiaprofenic acid, tolmetin, nabumetone or tenoxicam) manifesting itself by increased sinusitis, hives, the initiating or worsening of asthma or anaphylaxis (sudden collapse);
- or a family member has had asthma, nasal polyps, chronic sinusitis or chronic urticaria (hives);
- have a history of stomach upset, ulcers, liver or kidney diseases;
- have blood or urine abnormalities;
- have high blood pressure;
- have diabetes;
- are on any special diet, such as a low-sodium or low-sugar diet;
- are pregnant or intend to become pregnant while taking this medication;

- are breast-feeding or intend to breast feed while taking this medication;
- are taking any other medication (either prescription or non-prescription) such as other NSAIDs, high blood pressure medication, blood thinners, corticosteroids, methotrexate, cyclosporine, lithium, phenytoin and probenecid;
- have any other medical problem(s) such as alcohol abuse, bleeding problems, etc.;
- have had an inflamed rectum or recent rectal bleeding (for **Rhodacine** suppositories).

# WHILE TAKING THIS MEDICATION:

- tell any other physician, dentist or pharmacist that you consult or see, that you are taking this medication;
- some NSAIDs may cause drowsiness or fatigue in some people taking them. Be cautious about driving or participating in activities that require alertness if you are drowsy, dizzy or lightheaded after taking this medication;
- check with your physician if you are not getting any relief of your arthritis or if any problems develop;
- report any untoward reactions to your physician. This is very important as it will aid in the early detection and prevention of potential complications;
- stomach problems may be more likely to occur if you drink alcoholic beverages.
   Therefore, do not drink alcoholic beverages while taking this medication;
- check with your physician immediately if you experience unexpected weakness while taking this medication, or if you vomit any blood or have dark or bloody stools;

- some people may become more sensitive to sunlight than they are normally.
   Exposure to sunlight or sunlamps, even for brief periods of time, may cause sunburn, blisters on the skin, skin rash, redness, itching or discoloration; or vision changes. If you have a reaction from the sun, check with your physician;
- check with your physician immediately if chills, fever, muscle aches or pains, or other flu-like symptoms occur, especially if they occur shortly before, or together with, a skin rash. Very rarely, these effects may be the first signs of a serious reaction to this medication;
- YOUR REGULAR MEDICAL CHECKUPS ARE ESSENTIAL.

# SIDE EFFECTS OF THIS MEDICATION

Along with its beneficial effects, indomethacin like other NSAID drugs, may cause some undesirable reactions especially when used for a long time or in large doses.

Elderly, frail or debilitated patients often seem to experience more frequent or more severe side effects.

Although not all of these side effects are common, when they do occur they may require medical attention.

# CHECK WITH YOUR PHYSICIAN IMMEDIATELY IF ANY OF THE FOLLOWING ARE NOTED:

- bloody or black tarry stools;
- shortness of breath, wheezing, any trouble in breathing or tightness in the chest;
- skin rash, hives, swelling or itching;
- vomiting or persistent indigestion, nausea, stomach pain or diarrhea;
- yellow discoloration of the skin or eyes;
- any changes in the amount or colour of your urine (dark red or brown);
- any pain or difficulty experienced while urinating;
- swelling of the feet or lower legs;
- malaise, fatigue, loss of appetite;
- blurred vision or any visual disturbance;
- mental confusion, depression, dizziness, lightheadedness;
- hearing problems;
- constipation, headache, vertigo;
- ulcers or bleeding of the esophagus, stomach, duodenum or intestines may also occur;
- rectal bleeding or discomfort is sometimes associated with the use of **Rhodacine** suppositories.

Other side effects not listed above may also occur in some patients. If you notice any other effects, check with your physician.

### DOSING

In chronic disorders, treatment should be started with a dosage of 25 mg two or three times a day. By starting therapy with low dosage, increased gradually when necessary, maximum benefit will be produced with fewer adverse reactions.

Always give indomethacin with food, immediately after meals, or with antacids to reduce gastric irritation.

As with all drugs, the lowest possible effective dose should be utilized for each individual patient.

The drug should not be prescribed for children because safe conditions for use have not been established.

Since advancing years appear to increase the possibility of adverse reactions, indomethacin should be used with greater care in the elderly.

#### Adult dosage recommendations:

#### Rheumatoid arthritis and ankylosing (rheumatoid) spondylitis:

Initial dosage: 25 mg two or three times a day. If the response is not adequate, increase the daily dosage by 25 mg at about weekly intervals until a satisfactory response is obtained or a dosage of 150 to 200 mg per day is reached. If a satisfactory response is not obtained with 200 mg a day, larger doses probably will not be effective.

If adverse reactions develop as the dosage is increased, reduce the dosage to a tolerated level and maintain this for 3 to 4 weeks. If an adequate response has not

been obtained, gradually increase the daily dosage by 25 mg at about weekly intervals to 150 to 200 mg daily.

For patients with acute rheumatoid arthritis or with acute flares of chronic rheumatoid arthritis, increase the dosage daily by 25 mg until a satisfactory response is obtained or a total daily dosage of 150 to 200 mg is reached. If adverse effects develop as the dosage is increased, the dosage should be reduced to a tolerated level for 2 or 3 days, and then, gradually increased by 25 mg every few days as tolerated. After the acute phase is under control, it is often possible to reduce the daily dosage gradually to 75 to 100 mg.

### Reduction of steroid dosage:

Use of indomethacin often will permit a gradual reduction of steroid dosage by 25 to 50%. In some patients, steroids can be slowly discontinued over a period of several weeks or months. The usual precautions should be observed in withdrawing steroids.

#### Severe osteoarthritis and degenerative joint disease of the hip:

Initial dosage: 25 mg two or three times a day. If the response is not adequate, increase the daily dosage by 25 mg at about weekly intervals until a satisfactory response is obtained or a dosage of 150 to 200 mg a day is reached. If a satisfactory response is not obtained with 200 mg a day, larger doses will probably not be effective.

If adverse reactions develop as the dosage is increased, reduce the dosage to a tolerated level and maintain this for 3 to 4 weeks. If an adequate response has not then been obtained, gradually increase the daily dosage by 25 mg at about weekly intervals to 150 to 200 mg daily.

#### <u>Gout:</u>

**To control acute attacks**: 50 mg three times a day until all signs and symptoms subside. Definite relief of pain has been reported within 2 to 4 hours. Tenderness and heat usually subside in 24 to 36 hours, and swelling gradually disappears in 3 to 5 days.

# Use of Alternate Dosage Forms:

## Rhodacine suppositories:

The recommended dosage of **Rhodacine** suppositories is 100 to 200 mg daily and should be individually adjusted to the patient's response and tolerance. Daily dose of 100 mg can be given as 50 mg twice daily or as 100 mg at night. Doses higher than 100 mg must be given on a twice daily schedule.

# Combined administration:

One 50 mg or 100 mg suppository at bedtime, supplemented the following day by 25 mg capsules as needed up to a total of 150 mg to 200 mg of indomethacin. The total daily dose of **Rhodacine** (capsules and suppositories) should not exceed 200 mg.

# CHILDREN:

**Rhodacine** should not be prescribed for children because safe conditions for use have not been established (See Warnings).

# WHAT YOU SHOULD DO IF YOU MISS A DOSE

If you miss a dose of **Rhodacine** and remember within an hour or so, take it right away. Then go back to your regular dosing schedule.

But if you do not remember until later, do not take the missed dose at all and do not double the next one. Instead, go back to your regular dosing schedule.

# **STORAGE**

**Rhodacine** 100 mg suppositories should be stored below 30°C. Protect from light and elevated humidity. Keep away from excessive heat. Preserve in well-closed containers, at controlled room temperature.

**Rhodacine** IS NOT RECOMMENDED FOR USE IN CHILDREN SINCE SAFETY AND EFFECTIVENESS HAVE NOT BEEN ESTABLISHED.

DO NOT KEEP OUTDATED MEDICINE OR MEDICINE NO LONGER NEEDED.

KEEP THIS PRODUCT AND ALL MEDICINE OUT OF THE REACH OF CHILDREN.

THIS MEDICATION HAS BEEN PRESCRIBED FOR YOUR MEDICAL PROBLEM. DO NOT GIVE IT TO ANYONE ELSE.

IF YOU REQUIRE MORE INFORMATION ON THIS DRUG, CONSULT YOUR PHYSICIAN OR PHARMACIST.

## PHARMACOLOGY

## Anti-inflammatory action:

The anti-inflammatory activity of indomethacin was first demonstrated in animals by measuring the ability of the compound to inhibit either granuloma formation or edema induced by subplantar injection of carageenan in rats. The rat paw edema assay appears to correlate well with anti-rheumatic activity in man.

Indomethacin was more potent than the other anti-rheumatic drugs as established by the ED<sub>50</sub> determined in the anticarrageenan test method.

Substances	ED50	
Indomethacin	2.2	
Mefenamic acid	9.0	
Flufenamic acid	10	
Phenylbutazone	25	
Amidopyrine	31	
Phenacetin	57	
Aspirin	72	
Phenazone	87	
Acetaminophen	88	
Cinchophen	92	
Sodium salicylate	98	

All these compounds produced anti-inflammatory activity at non-toxic doses. Good antiinflammatory effect is exhibited in rats at 1/20th of the average human dose. Indomethacin was 2 times less active than piroxicam in the carrageenan-induced edema in rats. When indomethacin was evaluated against aspirin, phenylbutazone, dexamethasone, mefenamic and flufenamic acid, for effects on the decrease in foot volume (which was used to evaluate the anti-inflammatory activity), indomethacin was found to be the most potent. Indomethacin was found to retain its effect even if the treatment was stopped.

The inhibition of carrageenan-induced edema by indomethacin is specific; the compound failed to inhibit edema induced by a variety of agents other than carrageenan, nor did it reduce edema if the drug was administered after the edema had been established.

As with other anti-inflammatory agents, the mechanism of action of indomethacin is unknown. But, in animals, indomethacin raises the level of ACTH and CS, and hence elevated the hypothalamo-hypopheseal adrenal axis secretory activity. This increased activity was associated with a reduced PG content. The mean site of action of systemically administered indomethacin on the hypothalamo-hypopheseal-adrenal axis was within the adeno hypophysis. This fact was verified in humans where indomethacin significantly increases the plasma growth hormone (HGH) level. Indomethacin is fully active in the absence of the adrenals and its activity is readily demonstrable by direct application of the compound to the site of action. Unlike anti-inflammatory steroids, indomethacin given to intact animals did not affect the size of the adrenals or the thymus, nor did it retard gain in body weight; these are sensitive indicators of adrenal activation. The anti-inflammatory activity of combinations of indomethacin and a steroid was greater than that of either drug alone in comparable doses.

Recent experiments have shown indomethacin to have a favorable effect upon adjuvant-induced polyarthritis in rats; it was more active than phenylbutazone or acetylsalicylic acid and less effective than prednisolone in suppressing the delayed manifestations of disseminated arthritis. This response is said to correlate well with clinical anti-arthritic activity. Indomethacin has been found to be an effective anti-rheumatic agent in man. In fact, the rheumatic patients demonstrated a significant improvement of their rheumatic disease.

## Antipyretic activity:

The antipyretic activity of indomethacin has been demonstrated in rabbits and rats injected with bacterial pyrogen, and in the classical yeast-induced fever assay in rats. Rectal administration of indomethacin produced a faster, stronger and longer antipyretic effect than oral ingestion.

No correlation between the effect of indomethacin on the content of prostaglandin and rectal temperature can be made: a dose-dependent effect is observed on the decreased content of prostaglandin without any effect on the rectal temperature.

A direct comparison of peak antipyretic activity in the yeast fever test showed indomethacin to be about 9 times as potent as aminopyrine, 24 times as potent as phenylbutazone, and 43 times as potent as acetylsalicylic acid.

The antipyretic activity of indomethacin has been confirmed clinically by observations in patients with a variety of febrile conditions. However, indomethacin should not be used as an antipyretic agent.

## Analgesic activity:

Laboratory tests designed to detect mild analgesic activity indicate that indomethacin is more potent than acetylsalicylic acid or aminopyrine. In the phenylquinone writhing test, indomethacin was a better analgesic than piroxicam and much better than phenylbutazone: their respective ED<sub>50's</sub> are 0.25, 1.08 and 76 mg/kg in mice. Also, in this species, using another method to evaluate the analgesic activity, no analgesic activity was produced by indomethacin alone but, when combined with morphine, potentiated the morphine analgesia.

In man, indomethacin reduces the severity of pain and stiffness. Also, it is an effective analgesic in pleuritic chest pain. However, indomethacin should not be given as a simple analgesic.

# ANIMAL TOXICOLOGY

# Acute toxicity:

	LD50 (mg/kg)		
S.C.	p.o.	i.p.	i.v.
	50	28	40
13	12	15	
	543	40	
	130		
	<b>s.c.</b>  13  	s.c.         p.o.            50           13         12            543            130	s.c.         p.o.         i.p.            50         28           13         12         15            543         40            130

Death often occurs an hour or so post-dosing. Signs were not apparent immediately. Before death, the animals showed decreased activity and ptosis. Most of the deaths resulted from gastrointestinal lesions.

Indomethacin possesses lower therapeutic indices than phenylbutazone and piroxicam as stated by their ratios of UD50, PD50 and the LD50 to the ED50.

		Doses (mg/kg)		
	ED50	UD50	PD50	LD50
Indomethacin	7.4	2.0	4.5	14.2
Piroxicam	3.9	5.7	25.5	255
Phenylbutazone	91.0	230	390	665

At equieffective doses, piroxicam and indomethacin produced ulcers. However, the former drug had a lower tendency to produce ulcers than the latter one. For both drugs, the production of ulcers was dose-related. Indomethacin produced twice as many gastric ulcers as piroxicam in rats.

Indomethacin (2.5 to 20 mg/kg) produced ulceration in the glandular portion of the stomach. Indomethacin caused weight loss, melena, severe erosive gastritis and prepyloric or antral ulceration. The mechanism of ulceration during indomethacin

administration is a progressive necrosis with erosion of the glands in the antral mucosa. The ulcerogenicity of the compound was related to the mucosal prostacyclin (PGI<sub>2</sub>) contents since these latter had a protective role on gastric mucosa.

Indomethacin was more ulcerogenic in the intestine than in the stomach. The direct contact mechanism was a much more important factor in the gastric ulcerogenicity of tolmetin sodium and ASA than in the ulcerogenicity of indomethacin. The presence of enterohepatic cycling might be a complicating factor for the ulcerogenic potential of indomethacin. When the bile duct was ligated, no intestinal lesions were produced while lesions were seen in normal control rats.

A single dose of 16 mg/kg of indomethacin, administered orally or subcutaneously, produced intestinal lesions in all treated rats, mostly in the middle segment of the small intestine. Starvation prevents the development of lesions. Bile duct ligation was as effective as starvation in preventing intestinal ulcers.

#### Chronic toxicity:

Indomethacin has been given to nine species in short and long term studies. However, with the exception of pigs and chickens, the human therapeutic dose is not well tolerated. The main toxic signs exhibited are inflammation and/or ulceration of the gastrointestinal mucosa and diarrhea.

Indomethacin toxicity was limited to ulcerative actions of the gastrointestinal tract. The doses as well as the site of toxic effect varied among species. However, the drug acted mostly in the ileum and jejunum. The toxic dose was higher than the anti-inflammatory one. The animals which survived a toxic dose recovered fully if the compound was withdrawn. Repeated administrations induced gastric lesions in dogs. An increase or significant increase of the lymphoid nodule of both the corpus and the antrum portions of the stomach was noted when indomethacin was administered once or repeatedly.

# **Reproduction studies:**

Reproduction and teratogenic studies in mice, rats and rabbits showed no effect on fetal development or the reproduction cycle. There was some decrease in fetal viability and some delay in the onset of parturition in the rat, as has been observed with other nonsteroidal anti-inflammatory agents. A similar delay in the onset of parturition was not observed in the rabbit. Studies in mice demonstrated that indomethacin crosses the placental barrier.

During pregnancy, a significant increase of peptic ulcers in rats were observed.

Indomethacin did not exhibit any teratogenic or cytotoxic properties in cells of rat embryonic hindlimb buds. Indomethacin crossed the placenta at near parturition but not at the stage of organogenesis.

# Carcinogenic and mutagenic studies:

Indomethacin regressed the proliferation of the cancer tumor in mice. Indomethacin significantly inhibited the DMBA-induced mammary carcinogenesis. The anti-carcinogenic mechanism of indomethacin is unknown. However, the chemoprevention produced by indomethacin was accompanied by treatment-related toxicity in certain groups.

Indomethacin exhibits mutagenic activity in mice.

## **BIBLIOGRAPHY**

- 1. Aguwa CN. Ulcerogenic effect of indomethacin in pregnant rats. Jpn J Pharmacol 1984; 34: 255-257
- 2. Aguwa CN. Incidence of gastric ulcers by indomethacin and piroxicam in rats. Arch Toxicol 1985; 56: 212-213
- 3. Alvan G, Orme M, Bertilsson L, Ekstrand R, Palmer L. Pharmacokinetics of indomethacin. Clin Pharm Ther 1975; 18(3): 364-373
- 4. Al-Waili NS. Prostaglandin synthetase inhibition with indomethacin rectal suppositories in the treatment of acute and chronic urinary calculus obstruction. Clin Exp Pharmacol Physiol 1986; 13: 195-199
- 5. Baumgartner H, Hohmeister R, Blumenberg-Novoselac N. An observer-blind crossover study to compare the efficacies of flurbiprofen, indomethacin and naproxen given orally and rectally in the relief of night pain and morning stiffness due to rheumatoid arthritis. J Int Med Res 1988; 16: 189-196
- 6. Bergamo R, Cominetti F, Kopple JD, Zipser RD. Comparative acute effects of aspirin, diflunisal, ibuprofen and indomethacin on renal function in healthy man. Am J Nephrol 1989; 9: 460-463
- 7. Bernheim JL, Korzets Z. Indomethacin-induced renal failure. Ann Int Med 1979; 91(5): 792
- 8. Bilka PJ, Wollheim F, Williams RC Jr. Indomethacin: a new antirheumatic agent. Minn Med 1964; 47: 777-780
- 9. Bird HA, le Gallez P, Wright V. Drowsiness due to haloperidol/indomethacin in combination. Lancet 1983; 1: 830-831
- 10. Boardman PL, Hart FD. Side-effects of indomethacin. Ann Rheum Dis 1967; 26: 127-132
- 11. Boland EW. Non-specific anti-inflammatory agents. Some notes on their practical application, especially in rheumatic disorders. California Med 1964; 100(3): 145-155
- 12. Brodie DA, Cook PG, Bauer BJ, Dagle GE. Indomethacin-induced intestinal lesions in the rat. Toxicol Appl Pharmacol 1970; 17: 615-624

- 13. Burns CA. Indomethacin, reduced retinal sensitivity and corneal deposits. Am J Ophthalmol 1968; 66: 825-835
- 14. Chapman RA. Suspected adverse reactions to indomethacin. Can Med Assoc J 1966; 95: 1156
- 15. Clark GM. Indomethacin in rheumatoid arthritis. Arthritis Rheum 1964; 7: 300
- 16. Collier DS, Pain JA. Rectal indomethacin for control of postoperative pain. Br Med J 1983; 287: 1799-1800
- 17. Diwan PV, Kulkarni DR. Tolbutamide and indomethacin interaction. Can Med Ass J 1963; 89: 783-784
- 18. Djahanguiri B. The production of acute gastric ulceration by indomethacin in the rat. Scand J Gastroenterol 1969; 4: 265-267
- 19. Donnelly P, Lloyd K, Campbell H. Indomethacin in rheumatoid arthritis: an evaluation of its anti-inflammatory and side effects. Br Med J 1967; 1: 69-75
- 20. Falzon M, Whiting PH, Ewen SWB, Millon AS, Burke MD. Comparative effects of indomethacin on hepatic enzymes and histology and on serum indices of liver and kidney function in the rat. Br J Exp Path 1985; 66: 527-534
- 21. Fisher I, Rinkoff S. Gastrointestinal hemorrhage caused by indomethacin. Am J Gastroenterol 1969; 51: 42-47
- 22. Fracasso ME, Cuzzolin L, Del Soldato P, Leone R, Velo GP, Benoni G. Multisystem toxicity of indomethacin: effects on kidney, liver and intestine in the rat. Agents Actions 1987; 22(3/4): 310-313
- Fredj G, Farinotti R, Hakkow F, Astien A, Dauphin A. Biodisponibilité de l'indométhacine par voie orale et par voie rectale. J Pharm Belg 1983; 38(2): 105-108
- 24. Fulton AM. *In vivo* effects of indomethacin on the growth of murine mammary tumors. Cancer Res 1984; 44: 2416-2420
- 25. Gerber JG. Indomethacin-induced rises in blood pressure. Ann Intern Med 1983; 99: 555-558
- 26. Griffin AJ, Grahame R, Block M, Gibson T. Ketoprofen: double-blind cross-over study with indomethacin administered as a combined suppository/capsule regime in patients with rheumatoid arthritis A preliminary report. Rheumatol Rehabil 1978; Suppl.: 84-89

- 27. Guerra M. Toxicity of indomethacin: report of a case of acute pancreatitis. JAMA 1967; 200(6): 552-553
- 28. Harman RE, Meisinger MAP, Davis EG. The metabolites of indomethacin, a new anti-inflammatory drug. J Pharmacol Exp Ther 1964; 143: 215-220
- 29. Hart FD, Boardman PL. Indomethacin: a new non-steroid anti-inflammatory agent. Br Med J 1963; 2: 965-970
- 30. Hart FD, Boardman PL. Current therapeutics: Indomethacin. Practitioner 1964; 192: 828-832
- Helleberg L. Clinical pharmacokinetics of indomethacin. Clin Pharmacokin 1981;
   6: 245-258
- 32. Herschberg SN, Sierles FS. Indomethacin-induced lithium toxicity. Am Fam Physician 1983; 28: 155-157
- 33. Hodgkinson R, Woolf D. A five-year clinical trial of indomethacin in osteoarthrosis of the hip. Practitioner 1973; 210: 392-396
- 34. Holt LPJ, Hawkins CF. Indomethacin: studies of absorption and of the use of indomethacin suppositories. Br Med J 1965; 1: 1354-1356
- 35. Hucker HB, Zacchei AG, Cox SV. Studies on the physiological disposition of indomethacin. Fed Proc 1963; 22: 544
- 36. Hucker HB, Zacchei AG, Cox VS, Brodie AD, Cantwell RHN. Studies on the absorption, distribution and excretion of indomethacin in various species. J Pharmacol Exp Ther 1966; 153(2): 237-249
- 37. Information Letter, Health Protection Branch. Nonsteroidal anti-inflammatory drugs. DD-33; August 21,1985
- 38. Itami T, Ema M, Kanoh S. Antipyretic effect of indomethacin suppository in rabbits. J Pharmacobio-Dyn 1986; 9: 265-270
- 39. Jansson R, Thornell E, Svanvik J. Effects of indomethacin on gallbladder pressure in patients with acute cholecystitis. Scand J Urol nephrol 1983; suppl 75:51-53
- 40. Jeremy R, Towson J. Interaction between aspirin and indomethacin in the treatment of rheumatoid arthritis.Med J Aust 1970; 2: 127-129
- 41. Johnson JS, Johnson MH. Clinical use of rectal indomethacin suppositories. Med Times 1968; 96(7): 741-743

- 42. Jonkman JH, Van Der Boom WJ, Schoenmaker R, Holtkamp A. Clinical pharmacokinetic comparison of two indomethacin containing suppositories with different vehicula. Arzneimittelforschung 1984; 34: 523-525
- 43. Kass E. Indomethacin in ankylosing spondylitis. Acta Rheumatol Scand 1965; 11: 205-211
- 44. Katz Z, Lancet M, Borenstein R, Chemke J. Absence of teratogenicity of indomethacin in ovarian hyperstimulation syndrome. Int J Fertil 1984; 29(3): 186-188
- 45. Katz AM, Pearson CM, Kennedy JM. The anti-rheumatic effects of indomethacin in rheumatoid arthritis and other rheumatic diseases. Arthritis Rheum 1963; 6: 281-282
- 46. Kelly M. Indomethacin: an anti-rheumatic drug. Lancet 1964; 2: 474-475
- 47. Kelly M. Indomethacin, remarkable anti-rheumatic drug. Med J Aust. 1964; 2: 541-544
- 48. Kelsey WM, Scharyi M. Fatal hepatitis probably due to indomethacin. JAMA 1967; 199(8): 586-587
- 49. Klaassen CD. Studies on the mechanism of spironolactone protection against indomethacin toxicity. Toxicol Appl Pharmacol 1976; 38: 127-135
- 50. Klein KL, Scott WJ, Clark KE, Wilson JG. Indomethacin-placental transfer, cytotoxicity, and teratology in the rat. Am J Obstet Gynecol 1981; 141: 448-452
- 51. Kobayashi K, Arakawa T, Satoh H, Fukuda T, Nakamura H. Effect of indomethacin, tiaprofenic acid and diclofenac on rat gastric mucosal damage and content of prostacyclin and prostaglandin E<sub>2</sub>. Prostaglandins 1985; 30(4): 609-618
- 52. Kraag GR, Lussier A, Tétreault LL, Segal NB, Percy JS, Thompson JM, Woodbury JF, Fritzler MJ, Latulippe L, Reynolds WJ, Ryan JP, McKendry RJ, Osterland CK, Baragar FD, Kinsella TD, de Champlain P, Le Riche NGH, Mewa AAM, Palit J, Robitaille A. Piroxicam vs indomethacin: a double-blind multicenter comparative study in osteoarthritis - a Canadian multicenter study. J Rheumatol 1985; 12(2): 328-336
- 53. Kwan KC, Breault GO, Umbenhauer ER, McMahon FG, Duggan DE. Kinetics of indomethacin absorption, elimination and enterohepatic circulation in man. J Pharmacokin Biopharm 1976; 4(3): 255-280

- 54. Levy N, Gaspar E. Rectal bleeding and indomethacin suppositories. Lancet 1975; March: 577
- 55. Lövgren O, Allander E. Side effects of indomethacin. Br Med J 1964; 1:1181. (75, 108)
- 56. Mattila MJ, Saaranivaara L. Potentiation with indomethacin of the morphine analgesia in mice and rabbits. Ann Med Exp Biol Fenn 1967; 45: 360-363
- 57. McCormick DL, Madigan MJ, Moon RC. Modulation of rat mammary carcinogenesis by indomethacin. Cancer Res 1985; 45: 1803-1808
- 58. Millington D. Leucopenia and indomethacin. Br Med J 1966; 5478: 49
- 59. Moise KJ, Ou CN, Kirshon B, Cano LE, Rognerud C, Carpenter RJ. Placental transfer of indomethacin in the human pregnancy. Am J Obstet Gynecol 1990; 162: 549-554
- 60. Nicoloff DM. Indomethacin. Effect on gastric secretion, parietal cell population and ulcer provocation in the dog. Arch Surg 1968; 97: 809-815
- 61. Niemegeers CJE, Verbruggen FJ, Janssen PAJ. Effect of various drugs on carrageenin-induced edema in the rat hind paw. J Pharm Pharmacol 1964; 16: 810-816
- 62. Norcross BM. Treatment of connective tissue diseases with a new non-steroidal compound (indomethacin). Arthritis Rheum 1963; 6: 290
- 63. Percy JS, Stephenson P, Thompson M. Indomethacin in the treatment of rheumatic diseases. Ann Rheum Dis 1964; 23: 226-231
- 64. Poe TE, Scott RB, Keith JF Jr. Drug interactions of indomethacin with furosemide. J Fam Pract 1984; 18: 204
- 65. Poe TE, Scott RB, Keith JF Jr. Interaction of indomethacin with furosemide. J Fam Pract 1983; 16: 610-615
- 66. Robinson RG. Indomethacin in rheumatic disease a re-assessment. Med J Aust 1966; 23: 971-972
- 67. Rothermich NO. An extended study of indomethacin. I Clinical Pharmacology. JAMA 1966; 195: 531-536
- 68. Rothermich NO. Clinical experiences with indomethacin in rheumatic diseases. Arthritis Rheum 1964; 7: 340-341

- 69. Rothermich NO. Indomethacin: a new pharmacologic approach to the management of rheumatoid disease. Arthritis Rheum 1963; 6: 295
- 70. Sacks PV, Kanarkk D. Treatment of acute pleuritic pain. Comparison between indomethacin and a placebo. Am Rev Respir Dis 1973; 108: 666-669
- 71. Schiantarelli P, Cadel S. Piroxicam pharmacologic activity and gastrointestinal damage by oral and rectal route comparison with oral indomethacin and phenylbutazone. ArzneimittelForschong 1981; 31(1): 87-91
- 72. Schmitt JK. Indomethacin increases plasma growth hormone levels in man. Am J Med Sci 1990; 300(3): 144-147
- 73. Shen TY, Winter CA. Chemical and biological studies on indomethacin, sulindac and their analogs. Adv Drug Res 1979; 12: 89-245
- 74. Shobha PD, Polasa H. Evaluation of the anti-inflammatory drug indomethacin for its genotoxicity in mice. Mutat Res 1987; 188: 343-347
- 75. Solomonovish A, Kaplanski J. Effects of salicylate and indomethacin in nonfebrile rats at different ambient temperatures. Prostaglandins Leukotrienes Med 1985;.19: 161-165
- 76. Somogyi A, Kovacs K, Selye H. Jejunal ulcers produced by indomethacin. J Pharm Pharmacol 1969; 21: 122-123
- 77. Sunshine A, Laska E, Meisner M, Morgan S. Analgesic studies of indomethacin as analyzed by computer techniques. Clin Pharmacol Ther 1964; 5(6): 699-707
- 78. Syvälathi EKG. The effect of indomethacin on serum growth hormone, immunoreactive insulin and blood glucose levels of young adult males. Eur J Clin Pharmacol 1974; 10(2): 111-116
- 79. Tabata K, Ohtsuki H, Okabe S. Role of lymphoid nodules in pathogenesis of indomethacin-induced gastric lesions in dogs. Dig Dis Sci 1984; 29(4): 346-352
- 80. Takeuchi K, Furukawa O, Okada M, Okabe S. Duodenal ulcers induced by indomethacin plus histamine in the dog. Digestion 1988; 39: 230-240
- 81. Taylor RT, Huskisson EC, Whitehouse GH, Hart FD, Trapnell DH. Gastric ulceration occuring during indomethacin therapy. Br Med J 1968; 4: 734-737
- 82. Thompson M, Percy JS. Further experience with indomethacin in the treatment of rheumatic disorders. Br Med J 1966; 1: 80-83

- 83. U.S. Food and Administration. Medical Officer Review of NDA 17-814. Original Summary dated June 17, 1985
- 84. US Food and Drug Administration. Pharmacological Review of NDA 16-059. Original Summary dated November 30, 1971
- 85. Van Hecken A, Verbesselt R, Tjandra-Maga TB, DeSheeper PJ. Pharmacokinetic interaction between indomethacin and diflunisal. Eur J Clin Pharmacol 1989; 36: 507-512
- 86. Wallush WW, Nowak H, Leopold G, Netter KJ. Comparative bioavailability: Influence of various diets on the bioavailability of indomethacin. Int J Clin Pharmacol 1978; 16(1): 40-44
- 87. Wanka J, Jones IL, Wood Philip NH, Dixon Allan St.J. Indomethacin in rheumatic diseases: a controlled clinical trial. Ann Rheum Dis. 1964; 23: 218-225
- 88. Ward JR, Cloud RS. Comparative effect of anti-rheumatic drugs on adjuvantinduced polyarthritis in rats. J Pharmacol Exp Ther 1966; 152(1): 116-121
- 89. Weidenfeld J, Siegel RA, Conforti N, Feldman S, Chowers I. Site and mode of action of indomethacin on the hypothalamo-hypophyseal-adrenal axis: a temporal study in intact, hypothalamic-deafferentated and hypothalamic-lesioned male rats. Endocrinology 1981; 109(1): 205-209
- 90. Wheeler KL, Scott B. Indomethacin-furosemide drug interaction. J Kans Med Soc 1983; 84: 271
- 91. Winter CA, Nuss GW. Treatment of adjuvant arthritis in rats with antiinflammatory drugs. Arthritis Rheum 1966; 9(3): 394-404
- 92. Winter CA. Anti-inflammatory testing methods: comparative evaluation of indomethacin and other agents. In: Garatni S, Dukes MNG eds. Proceedings of an International Symposium on Non-steroidal Anti-inflammatory Drugs. Excerpta Medica Foundation Intern 1964; Congress Series No. 82: 190-202
- 93. Winter CA, Flataker L. Nociceptive thresholds as affected by parenteral administration of irritants and of various antinociceptive drugs. J Pharmacol Exp Ther 1965; 148(3): 373-379
- 94. Winter CA, Risley EA, Nuss GW. Anti-inflammatory and antipyretic activities of indomethacin, 1-(p-Chlorobenzoyl)-5-Methoxy-2-Methyl indole-3 Acetic Acid. J Pharmacol Exp Ther 1963; 141: 369-376

- 95. Yesair DW, Callahan M, Remington L, Kensler CJ. Role of the enterohepatic cycle of indomethacin on its metabolism, distribution in tissues and its excretion by rats, dogs and monkeys. Biochem Pharmacol 1970; 19: 1579-1590
- 96. Yokoyama Y, Nakamura H, Shimizu M. Gastrointestinal ulcerogenic activity of tolmetin sodium in rats in comparison with those of indomethacin and aspirin. Chem Pharm Bull 1984; 32(11): 4580-4584
- 97. Interaction between methotrexate and NSAIDs in Drug Interaction Facts. Facts and Comparisons. July 1991, p. 496
- 98. Anti-inflammatory analgesics, nonsteroidal in USP DI 1989, ninth edition, volume 1A, pp. 386-436.
- 99. Information Letter, Health Protection Branch. Nonsteroidal Anti-inflammatory Drugs. DD-33; August 21, 1985.